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Applicant Company Name: Mid Ocean Brands B.V.

Applicant Company Address: 7/F., Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong
Kong

The following sample(s) was/were submitted and identified on behalf of the client as:

***********************************************************************************************************************************

Summary of Test Results:

TEST REQUEST CONCLUSION

A As specified by client,with reference to standard EN 71-10:2005 to determine
Formaldehyde migration content in the submitted samples. Pass

***********************************************************************************************************************************

Shenzhen Deesev Testing International Corp

Approved by: ________________
lab manager

Sample Name : USB Flash Drive

Model No : MO1202-40，MO6898-40，MO1203-40，MO1201-13，MO1201-01，MO1055-13，
MO1055-01

Material : Carbon bamboo (40), Maple (13), Walnut (01)

Sample Receiving Date : October 31, 2023

Testing Period : From October 31, 2023 to November 03, 2023

Results : Please refer to next page(s).
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Results:

Description for specimen:
(1) Primary color bamboo (carbon bamboo)
(2) Primary color wood (maple)
(3) Dark brown wood (walnut)

A、Formaldehyde migration content

Test method:

With reference to EN 71-10:2005, analysis wasperformed by UV-visible spectrophotometer (UV-Vis)

Test results

Item Unit MDL
Results

Limit
(1) (2) (3)

Formaldehyde migration mg/kg 1.0 N.D. 1.5 N.D. 2.5

Conclusion / / Pass Pass Pass /

Note:

- N.D. = Not Detected

- MDL = Method Detection Limit

- Decision rule: According to DTI-CX-39-2022《Decision rule for conformity of the test results》.

- Photo appendix is included.

*************************************************************
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Appendix
Photograph of Sample
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*** End of Report ***
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Applicant Company Name: Mid Ocean Brands B.V.

Applicant Company Address: 7/F., Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong
Kong

The following sample(s) was/were submitted and identified on behalf of the client as:

***********************************************************************************************************************************

Summary of Test Results:

TEST REQUEST CONCLUSION

A As specified by client, to determine on Pentachlorophenol（PCP）Content in the submitted
sample in accordance with Regulation (EC) No 1935/2004. Pass

********************************************************************************************************************************

Shenzhen Deesev Testing International Corp

Approved by: ________________
lab manager

Sample Name : USB Flash Drive

Model No : MO1202-40，MO6898-40，MO1203-40，MO1201-13，MO1201-01，MO1055-13，
MO1055-01

Material : Carbon bamboo (40), Maple (13), Walnut (01)

Sample Receiving Date : October 31, 2023

Testing Period : From October 31, 2023 to November 03, 2023

Results : Please refer to next page(s).
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Results:

Description for specimen:
(1) Primary color bamboo (carbon bamboo)
(2) Primary color wood (maple)
(3) Dark brown wood (walnut)

A. Pentachlorophenol（PCP）Content

Test method:

With reference to EN ISO 15320-2011, by solvent extraction and analysis was performed by gas
chromatographic-mass spectrometer (GC-MS)

Items Unit MDL
Results

Limit
(1) (2) (3)

Pentachlorophenol（PCP）Content mg/kg 0.05 N.D. N.D. N.D. 0.15

Conclusion / / Pass Pass Pass /

Note:

- N.D. = Not Detected

- MDL = Method Detection Limit

- Decision rule: According to DTI-CX-39-2022《Decision rule for conformity of the test results》.

- Photo appendix is included.

*************************************************************
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Appendix
Photograph of Sample
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*** End of Report ***
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